

Test Report Number: GZHH00550803

Date:

Jul 10, 2024

Applicant: GUANGDONG BOSHUN BELTING CO.,LTD.

TWELVE RIDGE, YANGQIAO VILLAGE, BOLUO COUNTY, HUIZHOU CITY, GUANGDONG,

CHINA

Attn:

Sample Description:

One (1) submitted sample said to be :

Item Name : PU Conveyor Belt

Country of Origin : China Date Sample Received : Jul 05, 2024

Testing Period : Jul 05, 2024 ~ Jul 10, 2024



Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

Authorized by:

For Intertek Testing Services Shenzhen Ltd.

Guangzhou Branch, Hardlines

Victor T.J/Wang General Manager



Page 1 of 3

Intertek Testing Services Shenzhen Limited, Guangzhou Branch

深圳天祥质量技术服务有限公司广州分公司

Room 401/501/601/801/901/1003, No. 8, East BaoYing Road, Huangpu District, Guangzhou, China \111, Huichuang Kongjian, TCL Cultural Industrial Park, No.69, Guangpu Road, Huangpu District, Guangzhou, Guangdong, China.

Tel +8620 28209114 intertek.com.cn intertek.com





Test Report Number: GZHH00550803

Tests Conducted

1 **Test Information**

1.Inflaming retarding

Test method: ASTM D378-2010(2016)

Technical requirements: (1) Afterburning time (after removing the combustion head): The sum of the flame duration of the four tests should be less than 60 seconds.

(2) After removing the flame, the incandescence cannot last for an average of more than 180 seconds

Test instrument: Horizontal and vertical combustion tester

Test result: See below table

Test item	Test result			
	1	2	3	4
Failure length(mm)	0	0	0	0
Afterflame time(s)	4	6	3	4
Whether the flame reappears	No	No	No	No
Total follow-on time of 4 tests (s)	17			
Smoldering time(s)	0	0	0	0
Combustion droplet igniting filter paper phenomenon	No	No	No	No
Conclusion	Pass			



Page 2 of 3





Test Report Number: GZHH00550803

Tests Conducted

Test pictures





In the test

After the test

Remark: Test item is subcontracted

End of report

The statements of conformity reported have considered the decision rule agreed, namely that Intertek have taken account of measurement uncertainty as calculated by Intertek, and applied according to ILAC-G8/09:2019 (Non-binary acceptance based on guard band $\mathbf{w} = \mathbf{U}$) except designation from the customer, regulation or test specification. This decision rule only applies to the numeric test results.

The sample(s) and sample information hereto are provided by the client who shall be solely responsible for the authenticity and integrity thereof. The results shown in this report relate only to the sample(s) tested. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. This report shall not be reproduced unless with prior written approval from Intertek Testing Services Shenzhen Limited, Guangzhou Branch.



Page 3 of 3

Tel +8620 28209114 intertek.com.cn intertek.com

